SEISMIC 12” LGX FOT RACK KIT

INSTRUMENT COMPANY

Phone: (919) 575-6426
Fax: (919) 575-4708
www.eNewton.com

Modified:09/23/2009

Jumper Retainer
not included,
must be
ordered
seperately.
(see note 3)

Assembly Notes:

1. Install the lower raceway (Item 4) using 6 (3 ea. side) 12-24 x 3/8
pan head machine screws found in hardware kit (ltem 1) as shown
in the picture.

2. Install the upper raceway (Item 2) using 6 (3 ea. side) 12-24 x 3/8
pan head machine screws found in hardware kit (ltem 1) as shown
in the picture. The jumper support (Iltem 3) can be installed as an
extension to the upper raceway.

3. The jumper retainers (part #, single shown 21231300xx, double
21231302xx) must be ordered separately as an accessory item. If
ordered, install the jumper retainers using (2) 12-24 x 3/8 pan head
machine screws as shown in the picture. The jumper retainers can
be installed in any location using the mtg. Holes on the rack (the
picture is just an example).

4. Install the left & right cable retainer bracket assemblies (ltems 6 &
7) to the rack using 4 (2 ea. Side) 12-24 x 3/8 pan head machine
screws found in hardware kit (part # 2126490110) as shown in
(Detail B).

5. Install the 14 LGX 12” cable retainer brackets (Iltem 3) on the mtg
holes in the rack using 28 (2 ea. Bracket kit) 12-24 x 3/8 pan head
machine screws found in hardware kit (part # 2126490110) as
shown in (Detail A). These brackets can be installed in any location
on the mtg holes per (Detail A)

6. Install the 12 LGX 6.5” Duct brackets (Item 10) using 24 (2 ea.
Bracket) 12-24 x 3/8 pan head machine screws found in hardware
kit (part # 2126490110) as shown in (detail c).

7. Install the left & right side panels (ltems 6 & 7) using 12 (6 ea. Side
panel) 12-24 x 1/2 pan head machine screws, 12 (6 ea. Side panel)

Stock List

part number

2223640064

<
S
-
(=]
[=
=
[T}
T
=
(o]

foot print

Item Qty Description

0o N o o B~ W N =

o o ©

-
N

fiber cable management kit
upper raceway

jumper support

lower raceway

7’ x 23” netbay, closed, 1” mtg.
cable retainer bracket , left
cable retainer bracket , right
LGX 12" cable retainer bracket
LGX frame brace

LGX 6.5” duct bracket

side panel, left side

side panel, right side

25-7/8 REF

fe——-23-1/16 REF4*>1

O

~22-5/16 REF ——=

O

C

21-1/2 REF

FRONT VIEW

-3

E

C]

|
Cl

/4 REF

Q

L

L

AJ 12.00 REF L’f

1

(o]

=
H\I-‘I} \Iilﬁ
!
| REAE T/IEW |

no. 12 Plain washers and 12 (6 ea. Side panel) 12-24 heavy hex nuts found in hardware kit (part # 2126490110) as shown in the picture.

8. Install the two LGX frame braces (Item 9) to the side panels using 8 (4 ea. brace) 12-24 x 3/8 pan head machine screws found in hardware kit (part

#2126490110) as shown in the picture on the left.

The information contained in this drawing is the sole property of Newton Instrument Company Inc (NIC). Any reproduction in part or whole with out the written permission of NIC is prohibited



Phone: (919) 575-6426
Fax: (919) 575-4708
INSTRUMENT COMPANY www.eNewton.com

SEISMIC 15” LGX FOT RACK KIT Modified:09/23/2009

part number foot print

1 % 2223640164
f
(<))
£
D) :
T
Jumper Retainer 6
not included,
must be
ordered A
seperately. Item Qty Description
(see note 3) 1 1 | fiber cable management kit
<
\’ 2 1 | upper raceway
\ ‘( 3 1 | jumper support
u”i 4 1 | lower raceway
— ) » "
A e I 5 1 | 7'x 23" netbay, closed, 1” mtg.
;' 6 1 | cable retainer bracket , left
u§> 7 1 | cable retainer bracket , right
8 2 | LGX frame brace
z 9 12 | LGX 9.5” duct bracket
A
‘e S 10 1 | side panel, left side
P ~ : . ‘ 11 1 | side panel, right side
- ~ . . 2 . .
[ 12 14 | LGX 15” cable retainer in bkt
m/b Detail C 13 | 14 | LGX 15" cable retainer ot bkt

Assembly Notes:
1.

Install the lower raceway (ltem 4) using 6 (3 ea. side) 12-24 x
3/8 pan head machine screws found in hardware kit (ltem 1) as fe——— 25-7/8 REF
shown in the picture.

2. Install the upper raceway (Item 4) using 6 (3 ea. side) 12-24 x
3/8 pan head machine screws found in hardware kit (Item 1)
as shown in the picture. The jumper support (Iltem 3) can be
installed as an extension to the upper raceway.

~14-3/4 REF  f=—
o [

3. The jumper retainers (part #, single shown 21231300xx,
double 21231302xx) must be ordered separately as an
accessory item. If ordered, install the jumper retainers
using (2) 12-24 x 3/8 pan head machine screws as shown
in the picture. The jumper retainers can be installed in any
location using the mtg. Holes on the rack (the picture is just an
example).

4. Install the left & right cable retainer bracket assemblies (ltems
6 & 7) to the rack using 4 (2 ea. side) 12-24 x 3/8 pan head
machine screws found in hardware kit (part # 2126490110) as
shown in (Detail B).

~21-1/2 REF

5. Install the 14 LGX 15” cable retainer brackets (ltems 12 & 13)
on the mtg holes in the rack using 56 (4 ea. Bracket kit) 2-24 : :
x 3/8 pan head machine screws found in hardware kit (part # X ] |_
2126490110) as shown in (Detail A). These brackets can be T -
installed in any location on the mtg holes per (Detail A) (picture
is just an example).

: 7 ~tod || X =
FRONT VIEW bt REAR VIEW

6. Install the 12 LGX 9.5” Duct brackets (Iltem 9) using 24 (2
ea. Bracket) 12-24 x 3/8 pan head machine screws found in
hardware kit (part # 2126490110) as shown in (detail c).

7. Install the left & right side panels (ltems 10 & 11) using 12 (6 ea. Side panel) 12-24 x 1/2 pan head machine screws, 12 (6 ea. Side panel) no. 12
Plain washers and 12 (6 ea. Side panel) 12-24 heavy hex nuts found in hardware kit (part # 2126490110) as shown in the picture.

8. Install the two LGX frame braces (ltem 8) to the side panels using 8 (4 ea. Brace) 12-24 x 3/8 pan head machine screws found in hardware kit (part
#2126490110) as shown in the picture.

The information contained in this drawing is the sole property of Newton Instrument Company Inc (NIC). Any reproduction in part or whole with out the written permission of NIC is prohibited



SEISMIC 12” LGX OSP RACK KIT

Phone: (919) 575-6426
Fax: (919) 575-4708
INSTRUMENT COMPANY www.eNewton.com

Modified:09/23/2009

Jumper Retainer

not included,
must be
ordered
seperately. o
(see note 3) Pl
// 7

Assembly notes:

1.

Install the lower raceway (ltem 4) using 6 (3 ea. side) 12-24 x 3/8
pan head machine screws found in hardware kit (ltem 1) as shown
in the picture.

Install the upper raceway (Item 2) using 6 (3 ea. side) 12-24 x 3/8
pan head machine screws found in hardware kit (ltem 1) as shown
in the picture. The jumper support (Iltem 3) can be installed as an
extension to the upper raceway.

The jumper retainers (part #, single shown 21231300xx, double
21231302xx) must be ordered separately as an accessory item.
If ordered, install the jumper retainers using (2) 12-24 x 3/8

pan head machine screws as shown in the picture. The jumper
retainers can be installed in any location using the mtg. Holes on
the rack (the picture is just an example).

Install the 12 LGX 6.5” Duct brackets (Item 7) using 24 (2 ea.
Bracket) 12-24 x 3/8 pan head machine screws found in hardware
kit (part # 2126490110) as shown in (Detail A).

Install the left & right side panels (Items 8 & 9) using 12 (6 ea.
Side panel) 12-24 x 1/2 pan head machine screws, 12 (6 ea. Side
panel) no. 12 Plain washers and 12 (6 ea. Side panel) 12-24 heavy
hex nuts found in hardware kit (part # 2126490110) as shown in
the picture on the left.

Install the two LGX frame braces (ltem 6) to the side panels using
8 (4 ea. Brace) 12-24 x 3/8 pan head machine screws found in
hardware kit (part # 2126490110) as shown in the picture on the
left.

A}

e
4z

AAN

PN
W v

Stock List

part number foot print

2223641064

92
S
-
=)
(=
=
[}
o
J<
o

Item Qty Description

fiber cable management kit
upper raceway

jumper support

lower raceway

7’ x 23” netbay, closed, 1” mtg.

N = 24 a4 a o

LGX frame brace
LGX 6.5” duct bracket
side panel, left side

-

© 0o N O g »~ 0w NN =

—_

side panel, right side

fe———25-1/8 REF
fo—-23-1/186 REF4>1

I,
C

L1l

j=—— ~22-5/16 REF —=

Nl
=
L -

I=—21-1/2 REF ——=

FRONT VIEW

g A

1 In i

] i ]

ak)

o REAR VIEW

The information contained in this drawing is the sole property of Newton Instrument Company Inc (NIC). Any reproduction in part or whole with out the written permission of NIC is prohibited



Phone: (919) 575-6426
Fax: (919) 575-4708
INSTRUMENT COMPANY www.eNewton.com

SEISMIC 15” LGX OSP RACK KIT Modified:09/23/2009

part number foot print

% 2223641164
=
(=)
£
@
B
o
O
Jumper Retainer
not included,
must be
s:;i?:::,y_ p ltem Qty Description
te 3
(seenote 1 1 | fiber cable management kit
? b 2 1 | upper raceway
3 1 | jumper support
7]
| = 4 1 | lower raceway
é " ]]j § 5 1 | 7'x 23" netbay, closed, 1” mtg.
L n 6 2 | LGX frame brace
p o 7 12 | LGX 9.5” duct bracket
z tk& 8 1 | side panel, left side
// ©
Q\ 9 1 | side panel, right side
~
~

%

Assembly Notes:
1. Install the lower raceway (ltem 4) using 6 (3 ea. side) 12-24

x 3/8 pan head machine screws found in hardware kit (Iltem 25-1/8 REF ‘ e
1) as shown in the picture. LT ﬁ o

: il o il I
2. Install the upper raceway (ltem 2) using 6 (3 ea. side) ¢ - - - K E‘ 1 | —

12-24 x 3/8 pan head machine screws found in hardware

kit (Item 1) as shown in the picture. The jumper support | : :

(Item 3) can be installed as an extension to the upper — n Il

raceway. E] Ej D ]l ﬂ: ]
3. The jumper retainers (part #, single shown 21231300xx, ]

double 21231302xx) must be ordered separately as an [P 22516 REF ] ]

accessory item. If ordered, install the jumper retainers

using (2) 12-24 x 3/8 pan head machine screws as shown
in the picture. The jumper retainers can be installed in any - 4
location using the mtg. Holes on the rack (the picture is E] E;
just an example). ’ :

[

4. Install the 12 LGX 9.5” Duct brackets (Item 7) using 24 (2 |
ea. Bracket) 12-24 x 3/8 pan head machine screws found in
hardware kit (part # 2126490110) as shown in (Detail A).

21-1/2 REF

5. Install the left & right side panels (Items 8 & 9) using 12 (6 |
ea. Side panel) 12-24 x 1/2 pan head machine screws, 12 [: 1 E ]] ﬂ: ]
(6 ea. Side panel) no. 12 Plain washers and 12 (6 ea. Side

panel) 12-24 heavy hex nuts found in hardware kit (part # v <
2126490110) as shown in the picture on the left. - i _]:m

6. Install the two LGX frame braces (ltem 6) to the side - - - | —L
panels using 8 (4 ea. Brace) 12-24 x 3/8 pan head machine [O

screws found in hardware kit (part # 2126490110) as FRONT VIEW J 0w . REAR VIEW |

shown in the picture on the left..

The information contained in this drawing is the sole property of Newton Instrument Company Inc (NIC). Any reproduction in part or whole with out the written permission of NIC is prohibited



